
 

 

G
HIM

Ch

OVE
MACH

Ja

handigarh

H

QUA

RNM
HAL 

 

P

al Sha

h Office: SC

HAN

ALIT

 

MENT
 PRA

 

Part‐

akti 

Prepare

CO 826, 2n

NDBO

ON 

TY CO

T OF 
DESH

‐ B 

 Vibh

ed by: 

d Floor, NA

OOK

  

ONT

 
H 

hag 

AC, Manim

K  

ROL

 

majra 

L 

 



 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

PREFACE 
 

The Government of H.P. felt its necessity that IQCS may be constituted to have an 

independent quality check and positioned in CM office. The squad shall be headed 

by the Team Leader and ably assisted by specialist/expert having vast experience in 

Civil Engineering works, Mechanical, Electrical works and IPH works being executed 
[...]
and mixed and diluted to 1000 ml with mixed acid solution (112 ml HCL in 500 ml distilled 

water and 37 ml Sulphuric acid in 500 ml distilled water). 

Result 

i. 1.5 mg/l, the water is acceptable 

Reaction  

If the fluoride content in water exceeds the limit (i.e. 1.5 mg/l) 

i. Teeth are affected, and higher amount may cause Skeletal fluorosis  

ii. Vomiting, gripe, blood in stool, cramps, nervous disorders, etc. may occur in case of 

acute toxicities with excess fluoride in water. Liver and heart muscles gradually get 

destroyed If the water does not contain any fluoride 

iii. Dental diseases may develop 

 Fluoride content in water should be as low as possible 

TEST FOR RESIDUAL CHLORINE 

Purpose 

1. Chlorine is not only used as a disinfectant but it is also a strong oxidizing agent.  

2. Chlorine in water completes its action within 25-30 minutes.  

3. The amount of residual chlorine in usable water should not exceed 0.2 – 0.5 mg/l. 

Reagents required to test residual chlorine 

1. Ortho-Toluidine Solution- 1.35 gms of Ortho- Toluidine dihydrochloride in 500 ml distilled 

water. 

Add this solution with constant stirring to a mixture of 350 ml of distilled water and150 ml 

Conc. HCL 

Result 

i. Ranges between 0.2 – 0.5 mg/l, the water is acceptable 



46 
 

Reaction 

An unpleasant taste and odour develops due to an excess amount of residual chlorine in 

water 

TEST FOR ARSENIC 

Purpose 

1. The amount of arsenic present in drinking water exceed 0.05 mg/l consumption of such 

water is extremely dangerous for health.  

2. So it necessitate it to detect the amount of arsenic present in drinking water.  

Reagents required to test Arsenic 

1. Lead Acetate- 10 gm Lead Acetate of AR/GR/EXCELAR grade Pb (C2H3O2)2.3H2O in 

100 ml distilled water. 

2. Conc. Hydrochloric Acid (HCl)- AR/GR/EXCELAR grade 

3. Potassium lodide Solution- 15 gms of AR/GR/EXCELAR grade Potassium lodide (Kl) in 

100 ml distilled water and store it in dark coloured bottle. 

4. Stannous Chloride Solution- 40 gms of Arsenic free Stannous Chloride (SnCl2.2H2O) of 

AR/GR/EXCELAR grade in 100 ml Conc. HCl and warm. 

Result 

i. If the colour of the mercuric bromide paper does not change, the water is acceptable 

ii. If the colour changes to reddish yellow, there is presence of Arsenic in water and it is 

unacceptable 

iii. If it is confirmed by this test that there is arsenic in water, the water sample has to be 

sent to the nearest laboratory for detailed analysis. 

Reaction 

If the quantity of arsenic exceeds the permissible limit, prolonged consumption of such water 

can cause 

i. Cancer of skin, lungs and liver 

ii. Loose motions 

iii. Impairment in the functions of heart, lungs, reproductive organs and nervous system 

iv. Acute toxicity in the body if the arsenic content is too high 

BACTERIOLOGICAL TEST 

Purpose 

1. Many micro – organisms cause infection / disease through water.  

2. So water should be free from disease causing bacteria, virus etc.  

3. It causes disease likepolio, jaundice, cholera, typhoid, dysentry, diarrhoea or enteric 

diseases.  

4. Therefore, bacteriological test of water is very essential to ensure its safety.  

 



47 
 

Result 

i. If the colour of the water in the bottle does not changes, water is safe and acceptable 

ii. If the water in the bottle turns black/Yellow, the water is unacceptable 

iii. The screw cap bottle need to be thoroughly washed and boiled for at least 10 min 

before use.  

ASSESSMENT OF MICROBIOLOGICAL QUALITY 

Colour code Scheme for Thermotolerant Coliform or E.Coli in water 

Count per 100 ml Category & Colour Code Remarks 

0 A (blue) In conformity with WHO guidelines 

1-10 B (green) Low risk 

10-100 C (yellow) Intermediate risk 

100-1000 D (orange) High risk 

>1000 E (red) Very high risk 

 

SAFETY IN THE LABORATORY/ Do’s and Don’ts   

1. SAMPLING SAFETY 

a) Never take field samples with bare hands. Always wear gloves. 

b) Do not climb over or go inside guardrails. Use poles, ropes, dippers, or other long 

distance samples. 

c) When collecting gas samples, do not open tank cover completely. Install a sampling 

port, if needed. 

d) Wear an effective gas mask when taking gas samples. 

2. Regarding Housekeeping, Safety with Chemicals, Safety with Equipments, Safety 

with Glass, Safety in Laboratory Procedures, First Aid and Fire Prevention in the 

Laboratory, Standard Operating Procedure should be followed. 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 



48 
 

CHAPTER- 5 

PROTECTION FOR WATER SOURCES & TREATMENT SYSTEM 

 
Surface Water / Sanitation of catchment area 

 Spring catchment area should have a minimum size of 100mx300m long but this can vary 

according to local conditions. Most successfully protected catchment are not larger than 

50,000 m2 or 5 hectares bigger areas difficult to maintain 

 For stream of River – An area of 30 m wide on both banks of streams should be fully 

protected up stream from the intake point 

 An addition strip of 50 to 100m wide can only be used for farming that does not involve 

soil tilling or the use of chemicals. The length of protected banks upstream of the water 

intake should generally be between 500 and 1000m depending on local conditions 

 For bigger scheme a distance of 10 km upstream and 2 km down stream from the point of 

proposed intake should be protected -  

 

Tube Wells Protection / Sanitation 

The annular space between casings should be sealed by gravel packing to a depth of 6 m & 

casing pipe should be set into the bed rock for rocky areas. 

Protection for water sources  

(Hand pump) 

 Concrete platform including drain need to be constructed to ensure discharge of waste 

about 10 metres away from the hand pump 

 Diameter of tube well platform should not be less than 185 cm 

 Properly sloped (1:2) masonry apron should be constructed around the well to prevent 

accumulation and percolation of dirty water just around the well. 

Protection of surrounding of the hand pump 

 Defecation near the well site and indiscriminately anywhere in the village should be 

stopped by common agreement and enforcement by social pressure. 



49 
 

 Compost and garbage pits, Laundary, bathing, watering and washing of animals should 

not be allowed within at least 10 metres radius of the tube well.  

Protection for water sources  

(Open wells/Dug wells) 

 At least 1 metre wide masonry apron should be constructed around the well to prevent 

accumulation of dirty water just around the well and its percolation 

 A smooth drainage channel should be constructed at least upto 2 metres from the well to 

prevent stagnation of water around the well as well as seepage into the well 

 A leak proof parapet about 1m height should be made around the well. 

 Lining constructed should be leak proof 

 It is desirable to cover the well with a concrete slab.  

Do 

 Inform and involve all stakeholders in the 

water catchment protection activities. 

 Settle compensations. 

 Obtain catchment land title for WMC. 

 Train caretakers. 

 Use life poles in dead fence. 

 Plant trees. 

 Dig storm water gutters. 

 Plant Vetiver rows against erosion. 

 Do fire tracing. 

 Collect user fees and pay caretaker. 

 Meet with the WMC at least twice per year. 

 Give support to WMC when necessary. 

 Communicate regularly with stakeholders. 

Do Not 

 Upset people by not including them. 

 Make the catchment too big. 

 Use force on unwilling stakeholders when there is 

room for talk. 

 Allow farming in the catchment. 

 Allow grazing in the catchment. 

 Allow fire in the catchment. 

 Allow hunting in the catchment. 

 Allow excreting in the catchment. 

 Let the caretaker do all the work alone. 

 Let people use the water if they do not pay the fee. 

 Give money without monitoring the result. 

 

Water Treatment Systems 

Type of Filtration Purpose Type of unit 

Sedimentation Removal of suspended solids like 

sand, clay, silt etc. 

Sedimentation tanks 

Sedimentation with 

coagulation 

Removal of suspended solids, 

colour, odour, taste, turbidity etc. 

Sedimentation with chemical 

input 

Filtration Removal of micro organism and 

colloidal matter 

Slow / rapid sand filter 



50 
 

Water softening plant Removal of water hardness / salts RO (reverse osmosis plant) 

Disinfection Removal of pathogenic bacteria Chlorination 

Specialised water treatment 

plants 

Removal of fluoride De-fluoridation units, Nalgonda 

System 

 

Village/Town Level Water Treatment Systems 

 The treatment units should be located in such a manner where possible that flow of 

water from one unit to other can be done by gravity, so that additional pumping of 

water is not required. 

 Sufficient area should be reserved near the treatment units for further expansion in 

future. 

Types of Water Treatment System at Village/Town Level 

1. Primary Screening 

Screens are fixed in the intake works or at the entrance of treatment plant so as 

to remove the floating matters as leaves, dead animals etc. 

2. Sedimentation 

In this process, suspended solids are made to settle by gravity under still water 

conditions. The sedimentation tanks may be rectangular or circular in shape.  

Jar Test 

 Jar test which determines the most effective dose of chemicals by trial and error method 

 Commonly use coagulants are alum & lime (Powder hydrated line) 

3. Coagulation and Flocculation 

 The purpose of coagulation and flocculation is to remove particulate impurities especially 

settlable solids (particularly collides) and colour from the water being treated. 

 Alum dosing recommended chemical dose of [Fe2(So4)3Al2(SO4)324H2o] (IS:299) 

 Excessive turbidity may cause increase in dose it may be double or more to the 

recommended dose. 

 Only 20-30% alumina can is used to settle to colloidal turbidity and remaining is wasted. 

Monsoon Winter Summer 

50mg/l 20mg/l 5mg/l 

 

 

 

 

 

 



51 
 

Factors influencing the sedimentation  

i. Size shape and weight of floc. 

S. No. Type of Material Dia (mm) Rate of settlement (m/h) 

1 Coarse sand 0.1 

0.5 

365.75 

193.84 

2 Fine Sand 0.25 

0.10 

97.53 

29.26 

3 Silt 0.05 

0.005 

10.61 

0.14 

4 Fine clay 0.001 

0.0001 

0.005 

0.00005 

Rating of Sedimentation Tank 

Idle efficiency Good efficiency Poor efficiency 

Above 63% 30 to 50% 5 to 30% 

Efficiencies of the sedimentation tanks should be given due consideration to reduce load in 

next stages of water treatment plant. 

 

ii. Viscosity and temperature of water 

iii. Effective average period available for sedimentation (Detention period) 

iv. Effective depth of tank 

v. Surface Area. 

vi. Surface overflow rate or surface loading 

vii. Velocity of Flow. 

viii. Inlet and outlet design 

4. Flocculation equipment  

The main requirement of   mix is that all the coagulant be rapidly mixed with all the water 

instantly. 

Plant below 300m3/hr requires mixer like Gravitational or hydraulic mixing, Mixing and 

stirring Devices, Baffled channels of Basins, Tangential Flow, Pipe flocculation etc.  

5. Mechanical mixture 

Plant above 300m3/hr requires mechanical mixer called flash mixer 

 More flexibility in operation least head loss of the order .4 to 1m. 

 Detention time 30 to 60 seconds 

 Velocity of flow         .9m/sec 

 Depth        1 to 3 m 

 RPM of blades          400- 1400 



52 
 

6. Flocculation 

After flash mixing, subsequent Flocculation process requires controlled agitation with 

Velocity of flow of speed of a pedal ranging from .2 to .6m/sec. 

Depth of tank 3 to 4.5m 

Detention time 10 to 40 min 

Normally 30min 

Velocity of Flow .2 to .8m/sec 

Normally .4m/sec. 

Total pedal area 10 to 25% of cross-sectional areal. 

7. Sedimentation with Coagulation / Clarifier 

 In this process certain chemical / coagulant are added in the process along with 

sedimentation for impurities to settle down. This process is useful in removal of colour, 

odour and taste from water. Turbidity and bacteria can also be removed to certain means. 

 Coagulants are added based on pH of water. They are added in powder or solution form 

to raw water through some mechanical means. 

8. Filtration 

Slow Sand Filter 

 Schmutzdecke layer at the top of the filter bed is formed called house of micro organisms 

to consume bacteria and also remove, color, odor, and taste form water. 

 Such filter is made up of tank containing sand in top layer (size 0.2-0.3mm) up to 

thickness of   750-900 mm.  

 Average flow of water from such filter is about 2400-3600 litres/m2/day. .  

 The sand needs to be replaced every 6-8 weeks as it gets clogged with impurities. Gravel 

can be washed and cleaned and replaced again. 

Rapid Sand Filter 

 Discharge. 4.8 to 6 m3/m2/hr. 

 The layer of sand usually 60 to 75 cm. 

 The depth of water over the sand top varies between 1m to 2m. 

 The free board shall be at least 50 cm. 

Under drain system 

 Supporting media is replaced by v-wire screen (s.s) and discharge is between 5 to 7 

m3./m2/hr. 

 Remaining features are similar to RSF. 

Annexure F Operational parameters for Water Treatment Plant units for tests.  

 

 



53 
 

Do’s & Don’ts / Safety in Plant Maintenance 

Maintenance Hazards, Cleaning, Painting, Assess to equipment, Lighting, Ventilation, 

Safety from Equipment, Lubrication Safety, Safety in confined spaces, Standard 

Operating Procedure should be strictly followed. 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



54 
 

CHAPTER - 6 
DISINFECTION 

Type of Disinfection 

1. Physical Disinfection:   Boiling  

2. Chemical Disinfection: Chlorination , Liquid Chlorine IS:646- 1986 (Second revision- 

Reaffirmed 1991) 

3. Chlorinated Lime:   (Bleaching Powder) / Hypochlorination IS- 1065- 1989 Reaffirmed 1996. 

Chlorine Demand 

This is the difference between the amount of chlorine added to water and amount of free or 

combined available chlorine remaining at the end of specified contact period. 

Disinfection of dug wells. 

4 mg of bleaching powder for every litre of dug well water very effectively destroys the micro-

organisms in water and the residual chlorine remains in the range of 0.2-0.5 mg/l. 

Volume of water = 3.14 x diameter2 x height x 1000 litre    

Disinfection of Tubewell 

A strength of 60 mg/ litre chlorine is maintained in the water column of the tube for 30 

minutes. When Residual chlorine becomes nil, the tube well is allowed to be used for the 

users.  

Water chlorination  

Bleaching powder Ca(ocl)2 it contains 34% of available chlorine by weight . 

 Quantity of Chlorine 

Quantity of water 
to be used (litres) 

Powder form chlorine / 
bleach (grams) 

Chlorine Solution 
(milliliter) 

 25-30% powder 5% Solution 

1000 5 25 

5000 15 125 

1 Lakh 500 1500 

5 Lakh 2500 12500 

Chlorine dose may be increased/ decreased in accordance of pH of water 

pH Value Contents of residual,% Chlorine dose to give the same 
efficiency of kill  Cl2 HOCl OCl 

4.0 0.5 99.5 0.0  

5.0 0.0 99.5 0.5 0.1 

6.0 0.0 96.5 3.5 0.1027 

7.0 0.0 72.5 21.5 1.27 

8.0 0.0 21.5 72.5 3.7 

9.0 0.0 1.0 99.0 28.0 

  



55 
 

Minimum chlorine residuals for drinking water at 20°C (After Butter Field) 

PH          6-7       7-8    8-9    9-10     10-11 

Free available Chlorine mg/l after 10 min   .2        .2       .4        .8     .8 

Disinfection By Product (Waste Water Engineering by METCALF & EDDY) 

 When chlorine is added to water containing organic matter a variety of organic 

compounds containing chlorine is formed known as disinfection by products (DBPs) 

 Many of them are known as suspected potential human carcinogens  

 Typical classes of compounds includes 

 Trichaloromethanes (THMs) halo acetate acids (HAAs) 

 Trichlorophenol and aldehydes 

 More recently N-nitrosodimethlamine (NDMA) has been found in the effluent from waste 

water treatment plants. It is most powerful carcinogens known 

 NDMA appears to be formed during the chlorination process  

Pre-chlorination 

 Pre- chlorination is done at (i) Source (ii) in the flocculation basin (iii) at the filter inlet  

 It removes colour odor taste producing substances and prevent algal growth from raw 

water 

Post-Chlorination 

 Post chlorination is the application is the application of chlorine after the treatment 

process 

 It is added here principally to destroy pathogenic organism including the virus  

Re chlorination 

 Where the distribution is very large it becomes difficult to maintain minimum chlorine 

residual of .2 mg/l at the end of the system 

 It may be done in service reservoirs or  directly into distribution system 

Super chlorination 

 When raw water is with doubtful quality or subjected to rapid fluctuation in quality 

 Chlorine dose 10 to 14 mg/l for 10 to 30 minute 

 But it necessitates dechlorination of treated water before use with sodium thiosulphate. 

In case of virus in water residual chlorine should be 0.5 Mg per litre for atleast one hour 

with dose of 8 mg per litre may deactivate the virus. 

 

 

 

 

 

 



56 
 

Equipments for Chlorination at Cluster/Village/Town Level 

a) Differential Pressure Type Chlorinator ( with use of bleaching powder). 

b) Drip type equipment.  

c) Gas Chlorinator: 

d) Nalgonda System for Fluoride Removal 

e) Reverse Osmosis System (RO) 

Household Water Treatment Systems 

• Basic filtration and boiling. 

• Domestic chlorination

CONVENTIONAL CHLORINATION 

The conventional chlorination facility i.e. adding chlorine for disinfection of water treatment 

consists of three essential parts: 

1. Chlorine supply system 

2. Metering system 

3. Diffuser system 

In addition to above, there are ancillary equipment, safety equipment, metering & control 

instrumentation and chlorine residual analysers. 

CHLORINE SUPPLY SYSTEM 

a) Chlorine Gas Supply System 

b) Evaporator Supply System or Liquid Chlorine Supply System 

c) Chlorine Gas Filter 

d) External Chlorine Pressure Reducing Valve 

METERING SYSTEM: CHLORINATOR 

A chlorinator is a device for feeding chlorine to a water supply. It also serves as gas 

metering device. Chlorinators are classified into two categories. 

• Pressure type 

• Vacuum type 

 PRESSURE TYPE CHLORINATOR 

a) Dry Feed Type 

b) Aqueous Solution Feed Type 

Operation of Pressure Chlorinator with Aqueous Solution – Gravity Feed Type. 

a) Start up of the chlorinator 

b) Shutting down 

Operation of Pressure Chlorinator with Aqueous Solution – Injector Solutionizer Type  

a) Start up of the Chlorinator 

b) Shutting down 

 



57 
 

Vacuum Type Chlorinator  

Start up of Gas Chlorine System 

Start up of Liquid Chlorine System 

Procedure for stopping the plant. 

Maintenance of Chlorination Equipment  

SUGGESTED MAINTENANCE OF CHLORINE EQUIPMENT PRESSURE 

CHLORINATIOR – AQUEOUS SOLUTION FEED TYPE ………….. REFER TABLE 6.1. 

SUGGESTED MAINTENANCE OF CHLORINE EQUIPMENT AND FITTINGS – VACUUM 

TYPE CHLORINATOR………….REFER TABLE 6.2 

COMPARISON OF CHLORINATORS …………REFER TABLE 6.3 

IMPORTANT FACTS ABOUT CHLORINE FROM SAFETY POINT OF VIEW 

…………..REFER TABLE 6.4 

 SAFETY ASPECTS OF CHLORINE 

CYLINDERS 

TONNERS 

CONTAINDER VALVES 

STORAGE & HANDILING OF CHLORINE CYLINDERS 

Chlorine is stored in special grade steel containers. As per IS:4379-1967, the colour of 

Chlorine container should be ‘golden yellow’. 

      (a) Storage Area 

(b) Cylinder & Drum Containers 

(c) Use of Cylinders & Drum Containers in Process System 

(d) Disconnecting Containers from Process System 

(e) Loading and Unloading of Containers 

(f) Transportation of Container 

(g) Emergency Kit 

(h) Health Hazards 

(i) First Aid - Trained Personnel and Equipment 

(j) Fire & Explosion Hazards: 

(k) Emergency Measures 

(l) Personal Protective Equipment 

(m) Employees Selection 

(n) Employees Training 

(o) Neutralisation of Chlorine 

(p) Emergency Response Planning…………….Refer clause 6.5.5 (a) to (p) of CPHEEO 

Manual  2005. 



58 
 

Reference: Manual on Operation & Maintenance of Water Supply System CPHEEO, 

2005 Clause 6.4 &  6.5. 

Do’s & Don’ts / Safety measures 

a) Chlorine is stored in special grade steel containers. As per IS:4379 – 1967, the colour 

of Chlorine container should be ‘golden yellow”. 

b) Both chlorine cylinder as well as tonners must be fitted with standard valves 

conforming to IS:3224  

c) Obtain storage licence from controller of explosives under Gas Cylinder Rules 1981 if 

the quantity of Cl2 containers to be stored is more than 5 Nos. 

d) Two portable foam type fire extinguishers should be provided in the premises. 

e) Corrosive substances shall not be stored nearby which react violently with each other. 

f) Unauthorized person should not be allowed to enter into the storage area. 

g) The floor level of storage shed should be preferably 30 cms higher from the ground 

level to avoid water logging. 

h) Ensure that tall containers are properly fitted with safety caps or hooks. 

i) Chlorine should not be stored in open area with direct sunlight as it will disintegrate. 

Chlorine containers should be closed immediately after its use. 

j) Chlorine should not be used in excessive amounts in drinking water as it may lead to 

health problems. 

k) Potential problems 

a. Chlorination is less effective in alkaline water (pH above 8.0); 

b. When the water contains excessive organic matter or suspended material, it will need 

to be pretreated; 

c. Chlorination affects the taste of water. 

 

 

 

 

 

 

 
 
 
 
 
 
 
 



 
 

1. SC

2. It is

3. IT 

inp

4. It is

ele

5. It ta

so 

 

1. Thi

rem

2. The

3. It g

info

dis

4. The

Archite

1. The

2. It is

3. It g

4. The

CADA stand

s a type of s

is a cent

put/output, c

s used to m

ectrical powe

akes the re

that it requi

 
 
is SCADA 

mote areas. 

e computer 

gathers the

ormation ba

plays the in

e SCADA s

ecture: 

e SCADA s

s a pure sof

gathers data

e SCADA is

s for superv

software ap

tral control 

communicat

monitor and 

er, water dis

eading of th

ires minima

system us

r then proce

e informati

ack to the s

nformation i

system used

system is a c

ftware pack

a on the pro

s a remote t

C

 SC

visory contr

pplication pr

system w

tion equipm

control the

stribution sy

e meters a

al interferenc

sed to gath

esses this da

on (like a 

system whi

n a logical a

d to run on D

centralized 

kage that is 

ocess and s

terminal un

CHAPTER-

CADA Syst

 
rol and data

rogram for p

which cons

ment, and so

e equipmen

ystem etc.

and checks 

ce of huma

her data fro

ata and pre

leak on a

ile giving th

and organiz

DOS and U

system tha

positioned 

ends the co

it which is a

7 

tem 

a acquisition

process con

sists of co

oftware. 

t in the ind

the status 

ns. 

om sensors

esents it pro

a pipeline 

he alerts th

zed fashion.

UNIX operat

at monitors a

on top of th

ommands c

also known 

n. 

ntrol.   

ontroller’s n

ustrial proc

of sensors 

s and instr

omptly. 

occurred) 

hat leakage

.  

ing systems

and controls

he hardware

ontrol to the

as RTU.  

network int

cess which 

in regular i

ruments loc

and transf

 has occur

s. 

s the entire

e. 

e process. 

59 

terfaces, 

includes 

intervals 

cated in 

fers the 

rred and 

 area. 



60 
 
 

5. Most control actions are automatically performed by RTUs or Programmable Logics 

Controller (PLC). 

6. The RTUs consists of the programmable logic converter which can be set to specific 

requirement. 

7. The SCADA system monitors the overall performance of the loop.  

8. The SCADA system is a centralized system to communicate with both wired and 

wireless technology to Clint devices.  

EX: If too much pressure is building up in a gas pipeline the SCADA system can 

automatically open a release valve. 

Hardware Architecture: 
[...]
 Laying and jointing of pipeline, Back filling, Hydro testing - ✓ ✓ 



89 
 
 

 Pump & machinery of Tubewell / Cannal / Surface Water - ✓ ✓ 

 Disinfecting plant  ✓ ✓ 

 Pump chamber - ✓ ✓ 

 Development of water works - ✓ ✓ 

 O.H.S.R / U.G.S.R - ✓ ✓ 

 Water treatment plant (canal based) - ✓ ✓ 

 Sewer laying & treatment plant - ✓ ✓ 

 Control panel for 3 phase pump & motor - ✓ ✓ 

 Centrifugal pump and motor - ✓ ✓ 

7 PERIODICAL SITE INSPECTIONS ✓ ✓ ✓ 

8 POST QUALITY INSPECTION OF FINISHED WORKS ✓ ✓ - 

9 QUALITY CERTIFICATION - ✓ ✓ 

10 MONTHLY REPORTING AND REVIEW MEETINGS ✓ ✓ - 

 

QUALITY FIELD INSPECTION REPORT 

    

1 Name of scheme :  

2 Name of Block :  

3 Name of District :  

4 Technically sanctioned Estimated Cost in Lacs :  

5 Name of Agencies with Agreement No. 

 Package No 1 :  

Package No 2 :  

Package No 3: 

Package No 4: 

:  

6 Detail of Package with Tendered Cost in Lacs 

,Date of commencement, completion and 

progress in Percentage.  

Package No 1 : 

 Package No 2 :  

Package No 3 : 

: Pack

No.

Tend. 

Cost in 

lacs 

Date 

of start 

Date 

of 

Compl. 

%

progress

1     

2     

3     

4     

7 Name of Circle :  

8 Name of Division :  



90 
 
 

9 Name of Sub-division :  

10 Name of S.E :  

11 Name of E.E :  

12 Name of A.E :  

13 Name of J.E :  

14 Name of Head of deptt.  E-in-C :  

15 Scheme Inspected by C.E with date/ reference :  

16 Scheme Inspected by S.E with date/ reference :  

17 Scheme Inspected by E.E with date/ reference :  

18 Scheme Inspected by E.E (QMSW) with date

reference 

:  

19 Date of field inspection :  

 

Annexure H: CHECKLIST GUIDE FOR WORKS 

S. No.  Description of Work  

 

Form No.  

 

Remarks  

 

1 Tube well.  Q/CL-1  Mandatory  

2 Laying and jointing of pipe line, back filling, hydro testing  Q/CL-2  Mandatory 

3 Pumping machinery & fittings of delivery pipe in pump 

chamber (Tube well based scheme)  

Q/CL-3  

 

Mandatory 

4 Pump chamber.  Q/CL-4  Mandatory 

5 Development of water works.  Q/CL-5 Mandatory 

6 O.H.S.R  Q/CL-6  Mandatory 

7 Water treatment plant (Canal based scheme)  Q/CL-7 Mandatory 

8 Laying of sewer & Treatment plant.  Q/CL-8 Mandatory 

9 Control panel for 3 phase pump & motor. Q/CL-9   

10 Centrifugal pump, motor & fittings of delivery pipe in 

pump chamber (Canal based scheme)  

Q/CL-10   

11 Quality certificate.  Q/CL-11  Mandatory 

 

 

 

 

 

 



91 
 
 

Quality Control of WTP 
Check list for Water Treatment Plant, Rising Mains, Distribution System & Tanks. 

Annexure- A 
Check list for Clear Water Sump and Reservoir 

S. No. Checks required/ undertaken Status 
Frequency of 

reporting 

1 Proper closure of washout valves; any abrupt stoppage during 
operation. 

  

2 Proper operation of inlet valves; any abrupt stoppage during 
operation. 

  

3 Proper operation of outlet valves; any abrupt stoppage during 
operation. 

  

4 Proper operation of bye pass valves; any abrupt stoppage during 
operation. 

  

5 Does any valve pass water even after closure?   

6 Leaks through valves; glands and bolts and nuts.   

7 Leaks through pipes and joints at SR.   

8 Status of valve chambers and their covers.   

9 Status of finial ventilators; fly proof mesh intact or is to be replaced.   

10 Status of manhole covers; are they corroded?   

11 Functioning of water level indicators.   

12 Functioning of flow meters.   

13 Status of ladders and railing: are they corroded?   

14 Check whether quality of the water in the SR is OK.   

15 Possibility of SR water getting polluted.   

16 Check for the need for cleaning and disinfecting the SR.   

17 Check for the presence of residual chlorine in the water stored in SR.   

18 Check for signs of corrosion of interior of roof due to chlorine.   

19 Check for Structural damages of the SR.   

20 Check for Leaks through the structure of the SR.   

21 Status of interconnecting pipe work? Is it corroded?   

22 Status of lighting arrestor.   

23 Status of out-fall drains of scour and overflow at SR.   

24 Availability of :   

24.1 Spares   

24.2 Consumables   

24.3 Tools   

25 Check for need for painting.   

26 Check for availability of drawings and designs of the SR.   



92 
 
 

Annexure B 
Check list for Distribution System. 

S. No. Checks required / undertaken Status 

Suggested 
frequency 

of 
reporting 

1 Check whether the Operation of valves is smooth without any abrupt 

stoppage during closure. 

  

2 Check whether closures of a valve results in complete stoppage of flow 

or if any flow passes the valve (passing valve). 

  

3 Check for status of scouring and then proper closure of washout valves.   

4 Check for leaks through pipes.   

5 Check for leakage through valves at gland, bolts or any other place.   

6 Check for leaks at the appurtenances.   

7 Check for any signs of corrosion of pipelines.   

8 Check for the status of Manhole covers over the chambers; are they 

corroded. 

  

9 Inspect for any possibilities of pollution of the distribution system water 

stored. 

  

10 Status of out-fall drain for scour and overflow.   

11 Assess the need for painting of the piping work.   

12 Check for availability of spares for valves and pipes and jointing 

materials. 

  

13 Review the method of giving consumer connections in the field.   

14 Preparation of water budget for each zone served by one reservoir.   

15 Number of connections given.   

16 Number of meters out of order.   

17 Status of hydrants and PSPs.   

18 Status of Distribution System.   

19 Review of pressure.   

20 Review of flows.   

21 Age of pipes/C value of pipes.   

22 Corrosive water.   

23 Study of inflows and outflows   

24 Identify source of leakage.   

25 Metering.   



93 
 
 

26 Status of bulk metering and consumer.   

27 Review facilities for repair of consumer meters.   

28 Unauthorized connections if any.   

29 Status of fire hydrants and PSPs.   

30 Availability of updated system map.   

31 Need for any interconnections.   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



94 
 
 

Annexure C 
Check Lists For Transmission Main 

S. No. Check required / undertaken Status 
Suggested 

frequency of 
reporting. 

1 Check whether the operation of valves is smooth without 
any abrupt stoppage during closure. 

  

2 Check whether closure of a valve results in complete 
stoppage of flow or if any passes the valve (passing 
valve) 

  

3 Check for status of scouring and then proper closure of 
washout valves. 

  

4 Check for leaks through pipes.   

5 Check for leakage through valves at gland, bolts or any 
other place. 

  

6 Check for leaks at the appurtenances including 
expansion joints. 

  

7 Check for any signs of corrosion of pipelines.   

8 Check for the status of manhole covers over the 
chamber covers; are they corroded. 

  

9 Inspect for any possibilities of pollution of the 
transmission system. 

  

10 Check status of out-fall drain for scour valves and 
chances of contamination oat scours. 

  

11 Assess the need for painting of the exposed piping work.   

12 Check for availability of spares for valves, expansion 
joints and pipes and jointing materials. 

  

13 Carry out review of pressures.   

14 Carry out review of flows.   

15 Check age of pipes / C value of pipes.   

16 Check for corrosive water.   

17 Study inflows and outflows into the reservoirs linked to 
the transmission system. 

  

18 Identify source of leakage.   

19 Metering   

19.1 Status of bulk meter.   

19.2 Review facilities for repair of meters.   

20 Availability of updated system map.   



95 
 
 

Annexure - D 
Tolerance and Classification of Water 

IS Code: 2296-1982 
 Class of Water 
 

Classifications Type of use 

Class A Drinking water source without conventional treatment but after disinfection 

Class B Outdoor bathing 

Class C Drinking water source with conventional treatment followed by disinfection. 

Class D Fish culture and wild life propagation 

Class E Irrigation, industrial cooling or controlled waste disposal 
 

Tolerance Limit 

 

Agriculture  

Being an agrarian economy, this is a very compelling use for India, but should never be 

used for edible crops or plants that produce millets, etc. 

Key Principles should be paid attention before deciding use of treated sewage for 

agriculture. 

Refer CPHEEO Manual on Sewage & Sewerage Treatment Systems (Part A), Nov 2013- 

Section 7.3.1.1(a) to (g). 



96 
 
 

The deleterious effects of the constituents of the irrigation water on plant growth can result 

from 

i. direct osmotic effects of salts in preventing water uptake by plants, 

ii. direct chemical effects upon the metabolic reactions in the plant and  

iii. any indirect effect through changes in soil structure permeability and aeration. 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



97 
 
 

Annexure E 
IS Code: 10500-1991 Portable Drinking Water 

Parameter Desirable 
Value 

Maximum 
Permissible 

Value 

Effects if not controlled

Colour 5 hazen unit 25 hazen unit Unacceptable by people 

Odour Odourless Odourless Unacceptable by people 

Turbidity 5 NTU 10 NTU Unacceptable by people 

Soluble 
Salts/TDS 

500 mg/l 2000 mg/l Stomach ache

pH 6.5 – 8.5 6.5 – 8.5 Intestinal problems

Hardness 300 mg/l 600 mg/l Not appropriate for cooking, washing clothes.

Flaking in pipes. 

Calcium 75 mg/l 200 mg/l Not appropriate for cooking. 

Chlorides 250 mg/l 1000 mg/l Corrosion, taste differs 

Sulphate 200 mg/l 400 mg/l Indigestion, stomach problems 

Magnesium  30 mg/l 100 mg/l Stomach ache

Nitrates 45 mg/l 100 mg/l Can lead to Blue baby (1-6 months child)

Fluorides 1.00 mg/l 1.50 mg/l Fluorosis of teeth, bones and muscles

Alkalinity  200 mg/l 600 mg/l Taste differs

E-coli Count 0 in 100 
ml 

 Infectious disease and intestinal problems

Coliform <10 in 100 ml Not detected 
in more than 
50% sample 
in year 

 

 
 
 
 
 
 
 
 
 
 
 
 
 



98 
 
 

Annexure F 
Operational Parameters for Water Treatment Plant Units for tests. 

 
Operational Parameter Treatment Step / Process 

Raw 
Wate

r 

Coagulati
on 

Sedimentation Filtration Disinfection Distribution 
System 

pH  ✓ ✓  ✓ ✓ 

Turbidity  

(or particle cont) 
✓ ✓ ✓ ✓ ✓ ✓ 

Temp ✓  ✓  ✓ ✓ 

Dissolved Oxygen 
✓      

River / Stream flow ✓      

Total coliforms ✓    ✓ ✓ 

Background bacteria     ✓ ✓ 

Colour ✓      

Conductivity ✓      

Alkalinity ✓ ✓ ✓    

Organic carbon ✓  ✓    

Algae and algal toxins 
✓     ✓ 

Chemical Dosage  ✓   ✓  

Flow rate  ✓ ✓ ✓ ✓  

Headloss     ✓  

CT     ✓  

Disinfectant residual     ✓ ✓ 

Disinfection  

by -products 
    ✓ ✓ 

Pressure      ✓ 

 



99 
 
 

Annexure – G 

List of Measurements, Alarms, Status Indicators etc. 

For plants of 1 ML/d (220,000 igpd) capacity and greater, the following instruments should 

be provided as a minimum for the relevant processes listed.  

Raw Water Instrumentation:  

• low-level switches to shut down the raw water pumps. These should be hard-wired to the      

   starters;  

• running and trip indication for raw water pumps; and  

• raw water turbidity, pH, pressure, flow rate, and flow volume.  

Rapid Mixer:  

• Running and trip indication.  

Flocculators:  

• Running and trip indication; and  

• speed (if variable speed type).  

Solids Contact Clarifiers:  

• recirculator speed indication;  

• Running and trip indication;  

• level indication;  

• blow down valve status; and  

• turbidity and pH following clarification.  

Softening:  

• if lime softening is used, pH following recarbonation; and  

• recarbonation CO2 feed status.  

Filter Instrumentation:  

• turbidity on each individual filter effluent and filter to waste. This can be a single instrument    

   for each filter if piping arrangement permits;  

• for constant rate filters: differential head loss across the filter media;  

• filter flow rate;  

where the backwash sequence is automated, provide open and close limit switches or 

position on all filter valves and status on backwash equipment; and  

• filter run time.  

Backwash Instrumentation:  

• running and trip indication for backwash pump(s);  

• running and trip indication for air blowers (if air scour is used);  

• backwash flow rate and flow total; and  

• elapsed time since last backwash. 

  



100 
 
 

Clear well and Distribution Pump Instrumentation:  

• level indication for clearwell and other tanks;  

• running and trip indication for the distribution pumps;  

• low-level switches to shut down the distribution pumps. These should be hard-wired to the   

    motor starters;  

• turbidity, chlorine residual, fluoride residual (if fluoridation is practised), pH, pressure, flow  

   rate, and flow total on plant discharge;  

• for variable speed pumps, indicate the pump speed.  

Chemical Systems:  

• running and trip indication for chemical loading, batching and pumping equipment;  

• low and high level alarms in storage bins, silos or tanks;  

• level indication for tanks;  

• weigh scales for hydrofluosilicic acid day tanks or storage if no day tank is used;  

• weigh scales for gaseous feed chemicals such as chlorine or sulphur dioxide;  

• speed indication on variable speed pumps;  

• rotameters (or other flow monitoring device) for carrier water feed systems; and  

• chemical feed flow rate is desirable but not mandatory.  

Miscellaneous Instrumentation:  

• run time meters on all pumps and major electrically driven equipment;  

• speed, run time, oil pressure and temperature gauges, fault signal switches and manual 

start and shut down on engines;  

• where the plant is automated or operated remotely from either within the plant or outside,  

provide open and close limit switches or position indicators on all major valves, status on      

all major equipment and security instruments including door switches, building temperature  

   switches and smoke alarms; and  

• any additional instrumentation recommended by equipment manufacturers.  

Alarms and Status Indication  

As a minimum, the following alarms need to be provided:  

• high turbidity on the raw water, clarifier effluent (if applicable), filter effluent, and plant  

   discharge;  

• high and low pressure on the raw water line;  

• high flow rate on the raw water line.  

• high and low level in clarifiers or flocculators;  

• high torque on solids contact clarifier recirculator and rake;  

• high torque on flocculators;  

• high level in filters;  

• high and low level in chemical storage tanks;  



101 
 
 

• high and low chemical feed rates (if measurement is provided);  

• high flow rate on each filter individually (also low flow rate on declining rate filters);  

• high and low levels in each clearwell, pumpwell, and reservoir;  

• high and low pH on the raw and treated water (if on-line measurements are provided);  

• high and low chlorine residual on the plant discharge (where online measurements are  

   provided);  

• high head loss on the filters (if constant rate type);  

• trip or failure to run on each pump;  

• high and low pressure on the plant discharge line;  

• high flow rate on the plant discharge line;  

   chlorine gas detection in the chlorine storage rooms;  

• chlorine scale low weight (where scales are equipped with transmitters); and  

• valve operation failure (where valves are provided with limit switches.  

Field Instruments  

Level Instruments  

Where access to the top of the reservoir is convenient (such as in a clearwell), an ultrasonic 

level transmitter should be used. Where access to the bottom of the reservoir is convenient 

(such as at a tower or above-ground reservoir), a pressure transmitter can be used.  

Flow Instruments  

On-line flow meters should generally be one of the following types:  

• turbine (or nutating disk);  